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A F 9 e + 2 7t
COMMODITY E.R.W STEEL PIPE SeAH M.Wnr—.— Steel Uﬁ_..u-‘—u CUSTOMER DUFERCO SA
A E 7 4 ()Ml ©oFf M B & A
SPECIFICATION : APl 5LB PSL1/ASTM A53B(2006) HEAD OFFICE ; BONGNAE-DONG 1GA. JUNG-GU, SEOUL. KOREA SHIPPER SEAH_STEEL CORPORATION
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
& o : 3 YT
HEAT NO. | ‘TypE ST O A F % QUANTITY H] k1l
NO. | (BATCH KNO.) ORDER SIZE W % 4 o TFWT) REMARK
*1 PCs TOTAL LENGTH WE 1GHT
1 |(sitaieo)| BBE 12 " X0.250 " X6.120 M 56 342.720 M 17.175
2 fesotaripoi B 12" X0.250 " X6.120 M 2 12.240 M 0.613
3| (s ias020)| BBE 12 " X025 "  X6.120M 46 281.520 M 14.107
4| (i) BBE 12 " X025 "  X6.120 M 70 28,400 & 21.467
i , ] , TNPACT
HYDROSTATIC | N |vD|F|s|C|ru|B|D|c|F|F|RF]| 2N coarine MICAL © , ~ TENSILE TEST
wsT |- [11|L|H|O|EAlE|R|[R|L[L]|EL TEST i s o (Gage Length - 508m) | (5} _
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HEAT NO B RdlRELI] ¢ m INIDIE|SIRINIET #|g| D D | TENSILE [ YIELD | E.L |ENE-|SHEAR wm% ﬁ_wﬁ nﬁwﬁmﬂwm
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AR{r{an|{T|k|[R|oe|[1|T|a|1]|c|RT|vemcHr oF|Z |3 c|si| wn |P|s |culni|cr|mo| v |ceq S| ELD | E. - [SHE:
NO. | (BATCH NO.) Bl [Ls|E EluT|N N E|sE |z con| F1F] & ¥ s e Ty RGY | AREA
: + 1[N s|AI|G G EN -ING | 1 S O [ 3
psi whbm I TLsl | ! C.S|ALK} ¢ 2 3 [2]|2]|2]2]3 & sN_ MKy g
1<l 16 N [owss| 3 G +4 | +5]+6 *7 +8 [+9| PS! PST 1410 ould % +11
e 30 wax | 26] | 120]30]30[40[40]40]15]s0
SPEC MIN 60000 | 35000
1| SB66614 820 [G|G| G |G G H |15] 2] 74 |20] 9
(SHH3131080) P || 3|73 |19]ofa]|af1|m|1] || 73390 | 50920 | 39 6
P l1a|2]| 75|22 7|1|1]|1|m|m| |w| 71828
2| sB67368 820 |6|6| G |6 6 Ho[1s| 1| 70 [14]s8
(SHH3131120) P {16] 1] 60 [12f10fm|1]1|m|1]| [T| 71110 | 50060 | 38 G
P [16] 2] 60 [12| 9 |m|1]1|m|1| |[w]| eoss2
3| SB67365 820 |G6|6| G |6 G B 15| 2] 71 {138
(SHH3132020) P |16]3] 70 157 |m|1|1f1|1] |T| 75520 | 56890 | 33 G
P |15|3] 70 |12]8|m|1|1|[1|m| |w| 76005
4| sB67363 80 |6|6| 6 |6 G H|16) 1] 64 [13] 6
(SHH3132030) P |17| 2| 65 |13]| 6 |m|1|1|m|1]| |T| 73960 | 54760 | 30 G
P [15|mR| 63 [15| 5 |mR|1]2|®|1| [w]| 75526
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T | Section Designation E
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PRI £ HEREBY CERTIFY THAT THE WATERIAL WEREIN HAS BEEN NADE AND TESTED IN ACCORDANCE WITH ABOVE e 5T U Dast

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES




